PEGASO 50 1992-1994 ~ Crank-case

PEGASO 50 1992-1994 ~ Crank-case
If you need advice on choosing Aprilia parts please contact Aprilia genuine parts via email


sales@apriliagenuineparts.co.uk

Mon-Fri 9am-5pm

If you are unsure of the correct body panel or decal set please email for assistance as returns are not accepted on these items by Aprilia, we @Apriliagenuineparts do accept returns however please note we charge a 20% restocking fee on ALL RETURNS, If there is any problems/damage you must ensure that we are notified upon delivery of goods. Any faults/defects or unwanted goods must be reported within 7 days of purchase. All returns must be in 'as new' condition, in original packaging, undamaged and at the cost of the buyer. ELECTRICAL ITEMS, DECALS AND BODY PANELS CAN NOT BE RETURNED FOR CREDIT. PLEASE CHECK WITH OUR SALES STAFF IF UNSURE

.

Please note that the Aprilia factory operate skeleton staff during the weeks of August due to the Italian summer shut down so there could be a delay in receiving your parts, we usually aim to dispatch your goods within 5-10 working days when available, please bear with us during this time.

Please note all prices, pack quantities and part numbers are subject to change without prior notice, Aprilia reserve the right to change price, pack quantities or part number - unfortunately we are unable to keep our website up-to-date with these changes from Aprilia however we do try our up most to keep in line with the current Aprilia catalogue

Back To PEGASO 50 1992-1994
bike me - aprilia
PositionPart NoBox QtyDescriptionPrice
1AP82062571Clutch lever cpl.23.86
2AP82062591Clutch lever return spring4.90
3AP82062781Blue steel washer D15x25x0,5No Longer Available
4AP85091791Oil seal D15x24x54.28
5AP82063401Oil breather union4.85
6AP82062961Neutral indicator switch+seal MODELLO N/P - 11.71
6AP82064291Neutral indicator switch+seal MODELLO R - 8.03
7AP82062584Clutch spring5.97
8AP82062794Screw0.44
9AP82062881Gasket 9,9x16x10.43
10AP820627613Screw M6x40No Longer Available
11AP85014842Outside circlip D17No Longer Available
12AP82063771Pinion Z=14 Z 14 - No Longer Available
12AP82063761Intermediate gear Z=12 Z 12 - No Longer Available
13AP82062952Crankcase pin D11,5x12No Longer Available
14AP82063781Crankcase assyNo Longer Available
15AP85100271Ball bearing 6202No Longer Available
16AP82062811Needle bearing DB14-127.96
17AP82062311Balance shaftNo Longer Available
18AP82062631Key Balance shaft 4x4x8No Longer Available
19AP85100391Bearing D17x40x1219.25
20AP82063801Primary gear shaftNo Longer Available
21AP82062941Push rod D5x101,6No Longer Available
22AP85026262Bearing D17x40x1217.75
23AP82062601Conical spring washer4.59
24AP85026521Ball 3/16"0.13
25AP85028361Clutch push rod D13No Longer Available
26AP85024983Blue steel washer D17,2x303.64
28AP82062331Outside circlip D170.86
29AP82063181Driven shaftNo Longer Available
30AP82063301Sliding coupling 3-4 spd.No Longer Available
31AP85014712Outside circlip D18No Longer Available
32AP82063291Sliding couplingNo Longer Available
33AP82063471Blue steel washer D13x25No Longer Available
34AP82062911Oil seal D17x35x7No Longer Available
36AP82063711Gear 2 v.ta' Z=31No Longer Available
37AP82063721Gear 3 v.ta' Z=26No Longer Available
38AP85025001Blue steel washer D18x30No Longer Available
39AP820632411st wheel gear Z=37No Longer Available
40AP82063331BushNo Longer Available
41AP85024731Int. notched washer D70.13
42AP82062462Fork 3-4 speedNo Longer Available
43AP82062981Fork guide pin7.61
44AP85024141Nut M7x5,50.75
45AP82062611Gear indicator spring0.78
46AP82062691Blue steel washer D10x160.40
47AP82063521Shift camNo Longer Available
48AP82062831Ball D9No Longer Available
49AP82063361Pin retainer5.35
51AP85028261Fork guide pinNo Longer Available
52AP85025841Hex screw M7x25No Longer Available
53AP85027571Gasket D12x17x12.94
54AP82062724Washer D5x15x2No Longer Available
55AP85092092Pin D8,51x7,68.59
56AP82063441Blue steel washer D12,3x220.50
57AP82063081Balance shaft driv. Gear Z=3459.33
58AP82063431Flanged nut M12x1,256.41
59AP82063101Clutch - pair Z=20/71203.61
60AP82062661Nut M12x1 H=5No Longer Available
61AP82062651Nut M12x1,25x72.37
62AP82062531Balance shaft driven gear Z=3457.56
63AP85025331Adjuster screw M14x1,252.95
65AP85027591Oil plug seal D8x140.86
66AP85025861Oil drain hex screw M8x100.50
67AP82062671Spacer D13x30x4No Longer Available
68AP82062561Aluminium clutch drum27.17
69AP82062711Washer D121.22
70AP82062473Driven clutch disc7.12
71AP82063224Driving clutch disc28.84
72AP82062481Clutch pressure plate15.40
73AP85024321Nut M14x1,25x6No Longer Available
74AP82063511Secondary shaft cpl.No Longer Available
75AP82063731Gear box assyNo Longer Available